
Science of the Total Environment 815 (2022) 152842

Contents lists available at ScienceDirect

Science of the Total Environment

j ourna l homepage: www.e lsev ie r .com/ locate /sc i totenv
Techno-economic assessment of decentralized polishing schemes for
municipal water reclamation and reuse in the industrial sector in costal
semiarid regions: The case of Barcelona (Spain)
C. Echevarría a,c,⁎, M. Pastur c, C. Valderrama a,b, J.L. Cortina a,b,c, A. Vega d, C. Mesa d, M. Aceves e
a Chemical Engineering Department, UPC-BarcelonaTECH, C/ Eduard Maristany, 10-14 (Campus Diagonal-Besòs), 08930 Barcelona, Spain
b Barcelona Research Center for Multiscale Science and Engineering, C/ Eduard Maristany, 10-14 (Campus Diagonal-Besòs), 08930 Barcelona, Spain
c Water Technology Center CETaqua, Carretera d'Esplugues 75, 08040 Cornellà de Llobregat, Spain
d Aigües de Barcelona, Empresa Metropolitana de la Gestió del Cicle Integral de l'Aigua, C/General Batet 1-7, 08028 Barcelona, Spain
e Área Metropolitana de Barcelona, C/62, 16 Polígono Industrial Zona Franca, 08040, Spain
H I G H L I G H T S G R A P H I C A L A B S T R A C T
• Demonstration at pilot-scale of two pre-
treatments for RO: (i) UF and (ii) CNM.

• Permeability decline of 5% in RO was ob-
served when was fed with CNM effluent.

• Triazine pesticides removal of 67% and
97% were found in the CNM stage.

• Cost curves (CAPEX and OPEX) calcula-
tion for three different technologies.

• Water reuse can provide savings between
0.13 and 0.98 €/m3 for evaluated indus-
tries.
⁎ Corresponding author at: Departament d'Enginyeria Quí
Spain.

E-mail address: cechevarriadc@cetaqua.com (C. Echevar

http://dx.doi.org/10.1016/j.scitotenv.2021.152842
0048-9697/©2022TheAuthors. Published by Elsevie
0/).
A B S T R A C T
A R T I C L E I N F O
Article history:
Received 16 October 2021
Received in revised form 28 December 2021
Accepted 28 December 2021
Available online 4 January 2022

Editor: Damià Barceló
This study demonstrates the techno-economic reliability of an innovative fit-for-use treatment train to boost municipal
reclaimedwater reuse fore industrial uses in the BarcelonaMetropolitan Area (BMA). The relatively high conductivity
(2090 μS/cm) and hardness (454mg/L) of reclaimedwater in the BMA (e.g.Water Reclamation Plant (WRP) of El Baix
Llobregat, Barcelona, Spain), together with the restrictive water quality demands in industrial uses, claims for the im-
plementation of advanced reclamation schemes based on desalination technologies such as reverse osmosis (RO). The
study assesses the benefits of two potential pre-treatments of the RO stage: (i) ultrafiltration (UF) or (ii) an innovative
high-performance nano-structured polymeric adsorbent (CNM); in which a permeability decline of 5% was observed
when CNMwas used as a pre-treatment, while a stable permeability of ROwas foundwhenwas fed by the UF effluent.
On the other hand, generic cost curves have been calculated for the technologies evaluated and were applied to esti-
mate capital and operational expenditures (CAPEX and OPEX) for the scale-up in three different industrial sites
(e.g., chemical, waste management and electro-coating industries). The economic assessment indicates that the use
of municipal reclaimed water is economically competitive in front of the use of tap water in the BMA, providing sav-
ings between 0.13 and 0.52 €/m3 for the waste management industry and between 0.49 and 0.98 €/m3 for the
electrocoating industry. On the other hand, the use of groundwater in one of the industrial sites and its relatively
low cost implied that, although it is necessary a RO, the current cost of water is significantly lower.
Keywords:
Water reuse
Industry
Reverse osmosis
Polymeric nanostructured adsorbent
Ultrafiltration
Costing
mica, Universitat Politècnica de Catalunya-Barcelona TECH, C/ Eduard Maristany, 10-14 (Campus Diagonal-Besòs), 08930 Barcelona,

ría).

r B.V. This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.

http://crossmark.crossref.org/dialog/?doi=10.1016/j.scitotenv.2021.152842&domain=pdf
http://dx.doi.org/10.1016/j.scitotenv.2021.152842
cechevarriadc@cetaqua.com
Journal logo
http://dx.doi.org/10.1016/j.scitotenv.2021.152842
http://creativecommons.org/licenses/by-nc-nd/4.0/
http://creativecommons.org/licenses/by-nc-nd/4.0/
Unlabelled image
http://www.sciencedirect.com/science/journal/00489697
www.elsevier.com/locate/scitotenv


C. Echevarría et al. Science of the Total Environment 815 (2022) 152842
1. Introduction

Water scarcity represents a growing challenge in the EU coastal regions,
especially in the Mediterranean area, and it has been accentuated in recent
decades due to extreme effects of climate change in terms of more frequent
and prolonged droughts. This issue has evidenced the need to resort to
more resilient strategies and incorporate alternative water resources in
the water cycle.

Water reuse has become another key component for water planning to-
gether with freshwater resources and seawater desalination, allowing the
increase in freshwater availability, and saving conventional resources for
environmental maintenance and drinking water supply. In different water
stressed regions, water reuse for non-potable uses has been proved from
an economic and environmental point of view, as the most sustainable al-
ternative to the use of freshwater resources (Allen et al., 2017). This is
due to overexploitation or contamination of groundwater (e.g., nitrates
and salinity), and the need to purchase imported water for potable water
supply. Examples can be found in coastal Spanish regions such as Barce-
lona, Alicante, or Murcia, which present higher energy consumption and
operation and maintenance (O&M) costs in water treatment than other re-
gions, and water reclamation represents an attractive opportunity from a
cost perspective (AEAS, 2017).

Industrial water consumption in Europe represents the 32% of total
water abstractions in the EU (EEA, 2017). The need of industrial users to
guarantee their production and protect themselves against water shortages
has raised their interest in boosting water reuse projects. Nevertheless, de-
spite its demonstrated benefits, water reuse is still far from its potential. The
European Commission reported that only 2% of the total treated wastewa-
ter in Europe was reclaimed and reused (964 Hm3/year) (European Com-
mission, 2021). Specifically, in Spain, the total water reclamation is
estimated in 400 Hm3/year (Allen et al., 2017) and the use of municipal
reclaimed water to cover industrial needs accounts to 12% of the total
reclaimed water volume.

On the other hand, the reclamation and reuse of municipal wastewater
faces different local transversal challenges such as social perception and the
lack of economic and governance successful models. From the strictly
techno-economic point of view, it is necessary to ensure the water quality
demanded by both regulation and end-users and be able to demonstrate ef-
ficient fit-for-use water reclamation trains. While conventional secondary
and tertiary treatment trains have demonstrated consistent efficiency in or-
ganic matter and nutrients removal, salinity and some organic
micropollutants (OMP) remain in the treated effluents and its elimination
require the application of advanced technologies.

Salinity and hardness are highly restricted in industrial water uses, espe-
cially for sensitive applications such as boiler feed, closed-loop cooling cir-
cuits or process water, in which scaling and corrosion are themain concerns
in the main industrial sectors (e.g. Chemical, Oil & Gas, Mining & Metal-
lurgy, Automotive, Food & Beverage, among others) (Barot et al., 2020;
Löwenberg et al., 2015). Moreover, the presence of OMP in reclaimed
water effluents represents a risk in terms of its concentration in the water
cycle since these compounds are reincorporated again and again in the
wastewater treatment plants (WWTPs).

The application of Reverse Osmosis (RO) membranes is relatively ex-
tended in industrial water supply in order to reduce total dissolved solids
(TDS) from both groundwater or tap water sources. This allows one to di-
rectly obtain a suitable water that meets with quality requirements.
Borsani et al. (1996) assessed the use of RO to provide process water in a
steel making plant in Woljsky (Volgograd, Russia). Additionally,
Alsarayreh et al. (2021) and Al-Obaidi et al. (2021) assessed the perfor-
mance of medium sized RO plants to supply water for industrial applica-
tions.

Quevedo et al. (2012) investigated the use of RO for surface and
groundwater water make-up for industrial water supply, as well as its pre-
treatment needs. Nevertheless, when municipal reclaimed water is
intended to be used for industrial applications, the selection and implemen-
tation of the correct pre-treatments for RO results even more challenging
2

due to reclaimed water physico-chemical properties. Membrane filtration
systems such as Microfiltration (MF) or Ultrafiltration (UF) are commonly
applied as pre-treatment requirement to ensure the removal of particulate
inorganic and organic matter and ensure a Silt Density Index (SDI) below
3 (Touati et al., 2018). In addition, media filters could be used and when
based on anthracite or granular activated carbon (GAC) they provide the
possibility of reducing the levels of dissolved organic matter (DOC)
(Kavitha et al., 2019). In this direction, some authors have evaluated
novel materials with claims on nanostructured properties that may act as
high efficiency adsorbents (Moradi and Sharma, 2021). Some of them, in
base to a polymeric structure, could be regenerated chemically on-site
and then overcome the limitation of GAC that only could be thermally re-
generated off-site (Larasati et al., 2021). As an example, Lewatit® AF 5 a
microporous carbonaceous sorbent in bed form, derived from a synthetic
polymer with a high surface area of 1300 m2/g, has been designed for
downstream process separation and purification (Reczek et al., 2020).

The implementation of advanced reclamation schemes to supplymunic-
ipal reclaimed water for industrial uses is not new and several successful
case studies can be found at worldwide level (BlueTech, 2016). In North-
America, The Edward C. Little Water Recycling Facility (ECLWRF) is the
main water reuse system of West Basin Municipal Water District (Califor-
nia), with a nominal capacity of 151,500 m3/day. The ECLWRF is fed by
the Hyperion WWTP secondary effluent and accounts with a multi-barrier
system (physico-chemical system, UF, RO and UV disinfection), which pro-
vides different reclaimed water qualities for aquifer recharge, industrial
(Oil & Gas sector) and urban uses (Lazarova et al., 2013). In South-East
Asia, The Public Utilities Board (PUB) of Singapore boosted an innovative
and referent water management system to guarantee the water supply of
the country, including rainfall harvesting, seawater desalination and
water reuse. Specifically, the new Tuas WRP will provide through a mem-
brane bioreactor (MBR) followed by RO high quality reclaimed water for
local industries and surface water replenishment as Indirect Potable
Reuse (IPR) system (Lefebvre, 2018; Tortajada, 2006). In the north of
Europe, Dow Water (Dupont) collaborated with a local water utility and
the regional water manager of the city of Terneuzen (The Netherlands) to
use local wastewater to cover the industrial water needs (30,000 m3/day)
of one of their world's largest chemical-industrial centers (Dow, 2021). Par-
ticularly in Spain, AITASAWRP (Tarragona) provides municipal reclaimed
water to the petrochemical area (Pintilie et al., 2016), and Arroyo Culebro
WRP (Madrid) supplies reclaimed water to a local Pulp & Paper industry.

Nevertheless, main references found in full-scale water reuse systems
are associated to extreme water scarcity areas, with a large water demand
and thus, a great necessity. With the aim to contribute to expand water
reuse, Lee et al. (2020) investigated the drivers and barriers of water
reuse, and as mentioned before, there is a need to provide to decision
markers key information of which are the capital and operational expendi-
tures (CAPEX and OPEX) of advanced reclamation technologies at different
scales, which are the impacts (environmental or economic) and potential
savings that can push industrial users to adopt them. Particularly, cost is a
key variable in decisionmaking in early stages of technologies implementa-
tion to evaluate its financial consistency. This issue takes importance
when centralized or decentralized systems are planned, existing signifi-
cant differences related to economies of scale for both CAPEX and
OPEX. These uncertainties are added to the existing governance and
economic barriers, holding back private and public investment in
water reuse projects.

The aim of this work is to demonstrate the techno-economic reliability
of a fit-for-use treatment train to reuse municipal reclaimed water from a
Basic Water Reclamation system (BWR) for industrial uses as depicted in
Fig. 1. The performance of the different treatment units is assessed in
terms of water quality and operation to identify the benefits of two poten-
tial pre-treatments for RO membranes. In addition, generic cost curves for
the different technologies considered are provided and applied to estimate
the CAPEX and OPEX required for scaling at three different industrial sites,
e.g., chemical, waste management and electro-coating industries, to meet
their different needs.



Fig. 1. Overall scheme of the techno-economic analysis for three industries in the fit-for-use treatment train scheme to reuse municipal reclaimed water.

C. Echevarría et al. Science of the Total Environment 815 (2022) 152842
2. Materials and methods

The materials and methods used are described in the following section.
From one side the technical assessment methodology is presented, inwhich
the evaluated scenarios are defined, and the prototypes are described, as
well as the analytical methods for characterization of water quality. On
the other hand, the methods employed for the economic analysis are also
described.

2.1. Polishing technologies assessment

2.1.1. Scenarios definition and characterization
Three different target water reuse projects have been evaluated,

consisting in different industries from representative market segments
(chemical, waste management and electro-coating) interested in reuse mu-
nicipal reclaimed water to cover their water needs. Valuable information
was obtained fromdifferent stakeholders who shared their water quality re-
quirements and demands (flow-rates). This characterization was used for
the matching between users and tested technologies, and also to scale-up
the selected decentralized treatment trains in order to assess them from
an economic perspective and to compare the result with the current base-
line scenario (current freshwater sources and water polishing systems).

2.1.2. Baseline definition and treatment trains characteristics
El Baix Llobregat WWRP accounts with a conventional activated sludge

system followed by a BWR system composed by coagulation-flocculation,
ballasted sedimentation, disk filtration and UV disinfection. The total ca-
pacity of the water treatment and reclamation plant is 3.25 m3/s. A treat-
ment train with different water reclamation technologies was operated at
pilot scale for a total of 18 months in El Baix Llobregat WWRP (Barcelona,
Spain) to assess from a techno-economic point of view two different
Fig. 2. Experimental pilot scheme of two different ROpre-treatment: a) incorporating an
is treated municipal wastewater using a Basic Water Reclamation scheme.

3

treatment trains and scale them up at different levels based on the user's re-
quirements.

The treatment train consisted of two lines in parallel: i) a polymeric hol-
low fiber inside-out UF of 3.5 m3/h and ii) a high-performance adsorbent